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National Center of Supervision and Inspection for Ceramic

Sanitary and Plumbing Fixture

Test Report

Form No.: QR-CX049-01A/Ed.11.0 Page 1 of 3
Production Date,
Product name, Production Batch
Model, Rustic Tile Sample
Specification, 1200mm*600mmx5.9mm (sampling _—
Trademark, Guanzhu /Premium Grade Number
Grade Sample List
Number s
Task Source R Test Category Sampling Test
Sty Wu Guoxiong
= Guangdong Newpearl Ceramics Group P Zhong Weimin
Sk et Sample Cardinal
girae P o 1100 CTNS
Number
Sample Supplier | Nanzhuang town,Chancheng district, 2
e FoShan city Sample Quantity 60 PCS
FOSHAN SANSHUI GUANZHU a
Manufacturer CERAMICS CO., LTD Sampling Date 2018-12-27
Dalang Dengkengcun, Village committee, :
Ma:ggﬁ“s“’r Zhou Village, Baini Town,Sanshui District, Samplle)g:cewed 2018-12-27
Foshan City,Guangdong,China
Samph.ng Foshan Supervision Testing Centre of Spare Sample
Fxetntion Quality and Metrolo Quanti RS
Department ty &y ty
Sampling Site | Warehouse of Factory Test Quantity 30 PCS
Sample e
Characterand | Normal (Glazed ) Test Date GRS 3]
Stat 2019-02-22
e
Inspection | ISO 13006: 2012 (Annex G) Ceramic Tiles Annex G (normative) Dry-pressed ceramic
Standards | s vith low water absorption Eb<0.5% Group Bla
Ciichihn Except the test items No.12~No.20 are not verdict, the test ¢ th the
requirement of the standard ISO 13006:2012 Annex G, the tes
A 1#2&19@%—%22
Any copy of test report is invalid without official 1
Remarks
Approved by : % F@  Checked by : 2k Tested by : (230 5?]

— ‘

P




&

AXRNERAR IR SRBERRR PO

SOy,
@ @ s@/
.
ITTNN

150002113069

R

i

o\
Yol Y

N\
0

AP
CNAS
AN

(2015) Bk BN (400) & “rily W

oh [ A W]

H br H A
okl
TESTING
CNAS L1401

National Center of Supervision and Inspection for Ceramic

Sanitary and Plumbing Fixture

Test Report

No.:  G19-CJ0185E

Form No.: QR-CX049-02A/Ed.10.0 Page 2 of 3
No. Test Items Unit Technical Requirements Test Results | Verdict
% Thes feviealg 85| gr - |- e e
the average size for
Length :
each tile from the
mm il +£2.0 -0.2~+0.2
% i Woviston, O | he L iiisegii
Width the average size for
1 | Size and difference . each tile from the 2.0 i Pass
mm icaalEEk i 3~+0.6
The deviation, of
% the average 5 0~+3.4
Thickness | thickness of each
i tl.le fro-m the work 105 0~+0.2
size thickness
% | +0.5 -0.04~+0.05
2 | Straightn f sid
L mm | £15 027~1032 | [
Y% |05 -0.04~+0.04
3 | Rect: lari
S mm | £2.0 Seaasm| ™
% NN +0.5 -0.04~+0.05
mm | 8 = {20 -0.33~+0.46
% +0.5 -0.03~+0.02
flatn
4 | Surface flatness = Warpage 2.0 0.46—1032 Pass
ke Center curvature s R
mm +2.0 -0.34~+0.53
A minimum of 95% of the tiles shall be
5 | Surface quality — fnee _from i s th-at o Conformed Pass
impair the appearance of a major area of
tiles.
. Average maximum 0.5 0.06
0,
It T SISO | Indnitatmasramts 0.04~007 | T2
3 When the thickness<7.5mm, the mean
7 | Breaking st h N ’
o value shall not be less than700 s e
Average minimum 35 43
i e e R T e 41~45 s
9 | Crazing resistance A pee!lng e o Conformed Pass
surface after the crazing test.
10 | Resistance to staining ———- | Mininum class 3 Class 5 Pass
Resistance to household
11 | chemicals & swimming | —— | Minimum B Class A Pass
pool salts
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National Center of Supervision and Inspection for Ceramic

Sanitary and Plumbing Fixture

Test Report

No.:  G19-CJ0185E

Form No.:. QR-CX049-02/Ed.10.0 Page 3 of 3
No. Test Items Unit Technical Requirements Test Results Verdict
13- Fon nib e e Report the test result after ek ot

frost resistance test
13 glo;sitance i —_— Report the test result after test No crack e
Resistance to low
14 | concentrations of acids e Man}l fact}xrer . Class LA ————
el classification
15 | St skt e Report abrasion class and 600 N e
cycles passed cycles
16 Coefficient of linear 1 Report the coefficient of linear 6.7X10° o
thermal expansion thermal expansion ;
17 | Moisture expansion % Report the test result after test <0.01 e
18 | Impact resistance e Repor? el v 0.83 —
coefficient
mg/dm’ <0.02
19 | Lead release Report the release ——
mg/L <05
mg/dm’ <0.002
20 | Cadmium release Report the release -
mg/L <0.05

(The End)
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1. IWELER. Fix. MEAZSN “RBIsEHE” T,

2. fREGTRE. SRIUEIARLEE R “RIS CHE". SEERESMELE “RIS RS, AREE
Mo REANMIFHAMENE IR SRS .

3. ZFRRREIOTEEIRER AT, RESRBYIER, FHEARHE S FERIE BT

. NREREER EERERE 2 BEIS KA BERREE, SEUNARR R,

5. GAERAEEA RIS T LB AR S L TR By, s
RS N ATESEL S B R H150757-88735333. 88735222.

Declaration
L. Report without signature of inspector, verifier and approver and “specific seal for test report” is invalid.
2. Report is invalid in case it is altered, incomplete pages, without across-page seal, duplicate without “specific
seal for test report”. Report can not be partial copied without written approval.
3. Entrusted test report is responsible for the samples received only. Test results can not be Improper propagated
without written aprroval.
4. In case of any disagreement, applicant shall make a request in written form within 15 days on receiving the
report; otherwise test result shall be accepted.

5. Test report that issued by our lab can be verified by scanning the QR code. For any enquiry about full report
content, please contact 0757-88735333, 88735222.

b TREHLTTREEXINLERRTEE 2 S HiZm(P.C):528225
Add: No.2, Keji West Road, Shishan, Nanhai District, Foshan, Guangdong, China
k55 F 1 (Tel):0757-88735333 88735222 £ (Fax): 0757-88735555

HLLEE(Web): - httpy/www.fszjzx.com k25 FEHIE(E-mail):fszjywb@163.com
BOREIE(Tel):0757-88735110  WASZRA&REIE(Tel): 0757-88735122




